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J’X—Fiﬂdﬁf\:ﬁé’nﬁﬂﬂgﬁiﬁﬁ, BhEpPEBEEEPBERANT (The following samples was/were submitted and
identified by/on behalf of the client as) :

# &b % #% (Sample Description) : AT AR B X T (HIGH IMPACT POLYSTYRENE)

Hem A (Style/Item No.) :  HPS-850,HPS-850R,HPS-800R,HPS-851,HPS-850S,HPS-800 ,HPS-800J ,HPS-800F
i B ] (Sample Receiving Date) : 2013/04/24

)X 20 M (Testing Period) : 2013/04/24 TO 2013/04/30

AR B (Sample Submitted By) : &8 b2 T ¥ AH B2 8 (KAOFU CHEMICAL CORPORATION)

A3 E K (Test Requested) : IRIEFEF BEK, SHRoHS 2011/65/EU Annex 11 I§4ikAT4H, 46, R, ~IH&, 5am
%/ﬁ%%ﬁé/ﬂ'}ﬁ\‘ (As specified by client, with reference to RoHS Directive
2011/65/EU Annex II to determine Cadmium, Lead, Mercury, Cr(VI), PBBs, PBDEs

contents in the submitted sample.)

R F % (Test Method) : éﬁﬁ?IEC 62321: 20087 74 / With reference to IEC 62321: 2008.
R & F(Test Results) : FHA T —H8 (Please refer to next pages).

Signed for and on behalf of
SGS Taiwan Limited

Unless otherwise stated the results shown in IhIS test report refer only to, the sample(s) tested This test report cannot be reproduced, except in full, without prior written permission of the
Company SRIEFFEA » MRS RESHEIZEL AT - AMEREANTEMIFAT > AT ER -
This documem is issued by the Company subject to its General Conditions of Service prmted over\eaf available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for
electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and
jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company'’s findings at the time of its intervention only and within the limits
of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under
the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. .
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B2 & K (Test Results)

i) 2X 1 4% (PART NAME)No. 1 : gt AEEEE R CH (WHITE HIGH IMPACT POLYSTYRENE)

CEEE ¥ o 54 A B
(Test Items) (Unit) (Method) iﬁF&ﬁﬁ (Result)
(MDL) No.1
43 / Cadmium (Cd) mg/kg |ZFIEC 62321: 2008F 7%, ABRRIBAETHER 2 n.d.
F 241 3 4&#R] . / With reference to IEC
62321: 2008 and performed by ICP-AES.
4% / Lead (Pb) mg/kg |FFIEC 62321: 2008% i, AREIBLTHER 2 n.d.
F 241 3 1&#R] . / With reference to IEC
62321: 2008 and performed by ICP-AES.
sk / Mercury (Hg) mg/kg |SFIEC 62321: 2008 i, AREBLTHER 2 n.d.
F 241 3 4&#R]. / With reference to IEC
62321: 2008 and performed by ICP-AES.
1B 4% / Hexavalent Chromium mg/kg |ZFIEC 62321: 20087 &, WAUV-VISHAl. / 2 n.d.
Cr(VI) With reference to IEC 62321: 2008 and
performed by UV-VIS.
% 8B XA / Sum of PBBs mg/kg - n.d.
—&H 3K / Monobromobiphenyl mg/kg 5 n.d.
— R WK / Dibromobiphenyl mg/kg 5 n.d.
ZBWEK / Tribromobiphenyl mg/kg 5 n.d.
V% Bi% / Tetrabromobiphenyl mg/kg |4 IEC 62321: 20087 3%, VARG AT/ H ik 5 n.d.
BRWER / Pentabromobiphenyl mg/kg [#8]. / With reference to IEC 62321: 2008 5 n.d.
FNIRHOK / Hexabromobiphenyl mg/kg |and performed by GC/MS. 5 n.d.
i 3K / Heptabromobiphenyl mg/kg 5 n.d.
NiEHE 3K / Octabromobiphenyl mg/kg 5 n.d.
LR BEI / Nonabromobiphenyl mg/kg 5 n.d.
+i8H K / Decabromobiphenyl mg/kg 5 n.d.

Unless otherwise stated the results shown in this test report refer only 10 Ihe samp\e(s) tested. Th\s test report cannot be reproduced, except in full, without prior written permission of the
Company. [RIEAHHA » HLREFHRESHG RS BT o A7 N SHIFFA] » ASATER M E
This document is \ssued by the Company subject to its General Condmons of Servwce printed over\eif aval\ab\e on request or accessible at www.sgs.com/terms_and_conditions.htm and, for
electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and
jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits
of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under
the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law o K .
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a3 . 25 3 7 kAR Al X
®ERA R F1z R ‘ -
A FRAA (Result)
(Test Items) (Unit) (Method)
(MDL) No.1
3 hBRE M / Sun of PBDEs mg/kg - n.d
— 8T RB% / Monobromodiphenyl ether mg/kg 5 n.d
R REE / Dibromodiphenyl ether mg/kg 5 n.d
ZRWEREX / Tribromodiphenyl ether mg/kg 5 n.d
V9 %M KB / Tetrabromodiphenyl ether | mg/kg S#1EC 62321: 2008773k, RAARRE T/ G 1% 5 n.d
BSWE KB / Pentabromodiphenyl ether| mg/kg [#2i@). / With reference to IEC 62321: 2008 5 n.d.
NI RB% / Hexabromodiphenyl ether mg/kg [and performed by GC/MS. 5 n.d
L iRWE KAk / Heptabromodiphenyl ether| mg/kg 5 n.d
NJBTE KB / Octabromodiphenyl ether mg/kg 5 n.d
LT RB% / Nonabromodiphenyl ether mg/kg 5 n.d
+ %M K&* / Decabromodiphenyl ether mg/kg 5 n.d

#3x(Note)
1. mg/kg = ppm; 0.1wt% = 1000ppm
2. n.d. = Not Detected (K#ih)
3. MDL = Method Detection Limit (77 8845 RAH)
4. "-" = Not Regulated (£ 3AAE)

Unless otherwise stated the results shown in this test report refer only 10 Ihe sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the
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This documem is |ssued by the Company subject to its General Cond\tlons of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for
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1) BRI Ty RAZE A5 > H B TR - (184883 &M sk ) / These samples were dissolved totally by
pre-conditioning method according to below flow chart. ( Cr®" test method excluded )
2) AR AH : k14 / Name of the person who made measurement: Alex Chang
3) X & FJHA : k164 / Name of the person in charge of measurement: Ray Chang
| Wk~ "L / Cutting ~ Preparation

| AR AL L FE / Sample Measurement I

& Hg & 4% Cro*
4% Pb ~ 43 Cd
v v v
RIE T Bl 55 69 A H o VX 38 6 B AT I AL (e w4 B/ B R/ R GBR GG oL AL e i H Atk / Add
F #%& Pra=) / Acid digestion by suitable acid Microwave digestion with appropriate amount of
depended on different sample material (as HNO3/HCI/HF digestion reagent
below table) ¢
v 770 2 E 3l g R EAT AL

3£ ¥ / Heat to
appropriate temperature
to extract

i %/ Filtration

v

#:;% / Residue i

72z | Solution

A rpik B jEHSE [ Cool,
filter digestate through

1 ki filter

¢ Alkali Fusion i
R 2) BRI/
BB ST R T A R R / ICP-AES HCI to dissolve Nt EFIFAE [ Add
diphenyl-carbazide for

color development
/ Sample Material / Digestion Acid
.. / . . . . / l
Steel, copper, aluminum, solder Aqua regia, HNO 3, HCI, HF, H20 2
/ Glass . / HNO s/HF VRO SR Sk - T Lk Sk
s s s / / Aqua regia 1% 0 BAEL SIE R L 540
Gold, platinum, palladium, ceramic nm &gk k& / measure
/ Silver / HNO 3 the absorbance at 540
/ Plastic / nm by UV-VIS
H2S0 4, H20 2, HNO 3, HCI
/ Others /
Any acid to total digestion

Note** : (1) 4t # Ik & /B4 Fre btk » ez £ 90~95°C 3 Hx. / For non-metallic material,
add alkaline digestion reagent and heat to 90~-95°C.
(2) 4t #H 4B A F e N shk > ek ZE B 2E . / For metallic material, add pure water and heat to boiling.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. Th\s test report cannot be reproduced, except in full, without prior written permission of the
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This documem is issued by the Company subject to its General Con of Service prmted over\eaf avallable on request or accessible at www.sgs.com/terms_and_conditions.htm and, for
electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and
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5 AR/ % e ¥Xst 547542 B / PBB/PBDE analytical FLOW CHART

] MRAAE © & £33 / Name of the person who made measurement: Anson Tsao

B AR A F A ik{ia% / Name of the person in charge of measurement: Ray Chang
#1842 F | First testing process ———»

BN RAZA [ Optional SCreen Process wrssssrrasss

#ERAZ A | Confirmation process — = — «p

Sample / # &

Sample pretreatment / # & A & 32

Screen analysis | 47 # 5 #

v
Sample extraction # & 3 5t/
Soxhlet method % X,z 3k

|
v

Concentrate/Dilute Extracted solution
FERUR R A

|
v

Filter / 3R iBIE

[}
v

Analysis by GC/MS /
AAR T H R R AT

[}
v

Issue Report ##iT# %

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested Th\s test report cannot be reproduced, except in full, without prior written permission of the
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* BAVTAREART > AATETRRNZAES/FE.

(The tested sample / part is marked by an arrow if it's shown on the photo.)

KA/2013/41538

*% 4R LB (End of Report) **

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the
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